REAR WHEEL FOR KYMCO DOWNTOWN125 I ABS EXCLUSIVE EURO 4

REAR WHEEL for Kymco DOWNTOWN125 I ABS EXCLUSIVE EURO 4
(42311)
(42311)  42311-LEA7-E00
COLLAR REAR AXLE SIDE A
(42312)
(42312)  42312-LEA7-E00
COLLAR REAR AXLE SIDE
(42601)
(42601)  42601-LEA7-E00-NHA
WHEEL RIM REAR (CHARCOAL)
(42710)
(42710)  42710-ACD5-E00
TIRE REAR 150/70-13
(42753)
(42753)  42753-KNBN-90B
VALVE RIM
(43100)
(43100)  43100-LGE5-E01-JBA
CALIPER ASSY REAR (BLACK)
(43105)
(43105)  43105-LGE5-306
PAD SET
(43109)
(43109)  43109-MCA3-007
DUST SEAL
(43210)
(43210)  43210-LGE5-E00-JBA
BRACKET ASSY REAR CALIPER
(43351)
(43351)  43351-LKG7-E00
DISK REAR BRAKE
(43352)
(43352)  43352-KKD6-E90
DRAIN SCREW
(43352A)
(43352A)  43352-LEA7-E01
TOOTTHED RING SENSOR
(43353)
(43353)  43353-4A61-77A
CAP BLEEDER
(45107)
(45107)  45107-KED9-E00
PISTON
(45131)
(45131)  45131-LGE5-E00
PIN BOLT
(45209)
(45209)  45209-KED9-900
SEAL PISTON
(51430)
(51430)  51430-LGE5-E00
SLIDE PAD
(90105)
(90105)  90105-LEA7-E00
BOLT (M08X30) (BLACK)
(90122)
(90122)  90122-LEA7-E00
BOLT FLANGE (M10X42) (BLACK)
(90305)
(90305)  90305-KKAK-900
NUT M16
Part number Description
# 42311
42311-LEA7-E00
COLLAR REAR AXLE SIDE A
# 42312
42312-LEA7-E00
COLLAR REAR AXLE SIDE
# 42601
42601-LEA7-E00-NHA
WHEEL RIM REAR (CHARCOAL)
# 42710
42710-ACD5-E00
TIRE REAR 150/70-13
# 42753
42753-KNBN-90B
VALVE RIM
# 43100
43100-LGE5-E01-JBA
CALIPER ASSY REAR (BLACK)
# 43105
43105-LGE5-306
PAD SET
# 43109
43109-MCA3-007
DUST SEAL
# 43210
43210-LGE5-E00-JBA
BRACKET ASSY REAR CALIPER
# 43351
43351-LKG7-E00
DISK REAR BRAKE
# 43352
43352-KKD6-E90
DRAIN SCREW
# 43352A
43352-LEA7-E01
TOOTTHED RING SENSOR
# 43353
43353-4A61-77A
CAP BLEEDER
# 45107
45107-KED9-E00
PISTON
# 45131
45131-LGE5-E00
PIN BOLT
# 45209
45209-KED9-900
SEAL PISTON
# 51430
51430-LGE5-E00
SLIDE PAD
# 90105
90105-LEA7-E00
BOLT (M08X30) (BLACK)
# 90122
90122-LEA7-E00
BOLT FLANGE (M10X42) (BLACK)
# 90305
90305-KKAK-900
NUT M16
Here are all the parts relating to the REAR WHEEL of your DOWNTOWN DOWNTOWN125 I ABS EXCLUSIVE EURO 4. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...